< Assembly
* Operation
> Customer
Responsibilities
> Service
* Adjustments
* Repair Parts

Caution:

Read and Follow
all Safety Rules
and Instructions
Before Operating
This Equipment

Sears, Roebuck and Co., Hoffman Estates, IL 60179 U.S.A.




20

...r.,;.u——_. .

L6v€28 216 "ON TIAOIN- -HIMOW NV AHY.LOH .22 NVINSL4VHD
. S1HVvd HIvd3H



19A0D) JOMOp 9lLEeE 1L

pIRIYS 1sn@ LIYeEE 1L

('zo 02) 110 MOE VS 00gee 2
19z||Iqels [en4 00se€ T2

('1eb g'2) ued sen £29¢6€ TZ

:1OMOW UME| YlIM PBPNJOUI JOU S8LI0SS800. 9|qe|leAy

[ENUB S JaUMO 96910L --

«OAUQ Jeay paads v, [eoaq BuisnoH 986LEL - -

CEOVEY'EV L "ON [BPOW UBWISHE.D - sulbug 82500L /.
, 8/L-1 X 91-8/€

maiog Buijioy peaiy] pesH xeH 866058 G/

9jpueH JooQg 1C90S.L VL

aweld Jayoje) G/90S. €/

beg ssein 8GG10L 2L

91/S X 02-¥/L MAIOS 18S  20S205A1S LL

Aoy 01g-1H 119/8 0L

As|ind suibug €Y558 69

ie)depy apeig 7IS1S8 89

apelg .2 v€225. 19

laysep pauspieH ¥.01G8 99

8/€ Jaysemyo0 |edljeH €92098 G9

(8 "PID) 8/E-1 X 12-8/€ MBIOS PeaH XoH ¥801S8  +9

alyegiuoly 6/¥X1G22EL €9

91-8/€ INUX00T 26S1S. 09

. Jaysep auibugz  $00X1L021S8 65

(o) 199.1g Bunsnipy |9ay glseel  8s

(e9'ep# Aoy "jouj) BuisnoH Jemopy ume Lgesy /S

(ubiy) 19%j0eIg Bunisnipy |9aym zigeel  §9

laoedg 026¥8 S

Alquiessy wiy 8jxy  $00X988/8 2§

qouy| 10}08|8g 0082€l 1§

Buudg Jojoeles  $00X298058 0S

laysep 9|lIne|jog GEEZ9 6V

Jlog Jepjnoys L26v8  8v

Alquessy i1 3 [9aym ovozelL ¥

laysem 09125 9t

dijp Jeureisy 64158 GV

'ON 'ON

NOILdIHOS3a lHvd A3

16VELE°L16 "ON TIAON- -HIMOIW NMVT AHV.LOY .22 NVINSLAVHD

deogny
jeoa(g Jebueq
poy abulH

¢/L X 91-0L# M8I0g 07 {H pesH ued

1oxorIg 9buiH

[eeg

looQ Jeay

uolsnix3 [eeg

(ye) bunds

(ybry) Buuds

duo 9jpueH

(o) yuI7 s|puey

(b1g) Yu efpuey

02-v/1 INUXo07

yog leplnoys

81-91/G INUXO0T

8|pueH Jamo

diio siqen

ol alIM

¥/e-1 X 81-91/G 1lod 8|pueH
Y/L-€ X 0¢-¥/1 mai1dg

dug/m 1ana |01U0) 8AuQg
a|pueH Jaddn

g/ X 02-v/1 ma10g buidde| xeH
qou) ajpueH

Z/L-1 X 02-v/1 M8I0G peSH XaH
8|qeD [021u0D auoz sulbug
apiny adoy

|eoa( jo4juo) paadg

PC-0L# INUXO0T

laysep

0c-v/1 INWXO0

Jaoedg

[0Jjuo) Ajquiessy aAuQq 2siqg Jeay
S/l X 2E-9# Maldg

¢/L-¢ X P/l M8I0G sulyoep

/€ X $2-01# MaIOS peSH SSnJ |
leg Joy0918Qg

Jojospyeq Buiddin

02-/1 INUXO0T]

Jeq |0u0) soussald Jojesado

NOILdIHOS3a

0ovLL V¥
€9ve8 tF
G6ccS. c¥
cSS1s8 v
6/vXcl908. OF
6E91S8 6€
v/905. 8€
y568¢1 L€
0c90S. 9¢€
61905, &€
vll6Sl <c€
6.¥Xc0leSs. L€
6.¥X00LcS. O0€
oovolLseL 82
€81eS. /2
LEVIPSALS 92
6/vX6/.50S. G2
128S8 Ve
9¢99 €¢
6S6lEl ¢
§G008 |¢
61900L Oc¢
6/vX0/92El 6}
€8SvS 8l
c69/8 L1
yer0sey. 9l
c9L10L SI
Loocel  vi
99¢lss. €1
08169 <l
¥8/2S LI
198821 0L
0901S. 6
S/cloL 8
9e0l0L £
LIELISL 9
9£G998 §
Gegis8 ¥
6€S10L €
Gevlysdls ¢
819004 |
‘ON  'ON
lHvd A

21

S1HVd Hivd3d



22

L6vELE 216 "ON TIAON- -HIMOIN NMV1 AHVLOH .22 NVINS14VHO
. S1HVvd Hivd3d



Vo

aleld Jayoinpy

gl/L buiy-3

[eag uoluld

poy Uns

poy abuiH

129 9AlQ

M Heys aalg

IMed aALQ

Ajquiessy [9ayp uoioL 4
PIdIYS

Aoy 193109

Jaysep

log tep|noys

Isuielay Buudsg aauq
S/L X ¥2-01# mMal0g pesH xeH
dwe|n

wly Jeyooy

uy BuisnoH aauQ
¥2-0L# INU20T
Buueag a0

Buuds uoissesdwon
HO-puels

laysep anepn

Aalind

Buueeg

Bury Buiueiay

legoedg

Bundsg aaug

81-91/G INUX207

8/G X 0¢-V/1 M8I0G pesH xaH

NOILdI"HOS3a

6.vX0LleEl V9
/50000¢1 29
66615, |9
G/88¢L 09
¥80G. 6S
G€0eS.L 89
80c8y /S
810088 99
8890S. &S
18G1G. 1S
£09095Q1S €S
081¢s ¢S
9661S. IS
¥00XZc0es. 0§
9c0v8  8¥
¥00X2890S. Ly
¥00X.200¢S. St
c6esy v
68l¥. v
6/90S. 2V
yEBOS. LY
08905, OF
6G91G5. 6¢
Y8905, 8¢
Lle61S. /g
820000ct 9¢€
¢680S. 6G€
88816, V€
£€Gc0S. €€
S040S c€

‘ON 'ON
ldvd A3

18ysep anep

(ye) Alquisssy Jexor.g s|pueH
(S "P1D) 8/S X 02-t/1 Jog abewuren
/1 Joysem le|4

(biy) Alquessy 19xoeIg 9lpuEH
/€ X 81-91/G jjog ebeuten

{(4a7) reoe uolusod usasg
(yo7) Alquiessy Jeisnipy |9aym
(ya7) uoluig

qouy 101088

(wyb1y) [e08Qq UOIISOH UBASS
(wbiy) Alquiessy Jeisnipy [eay
18A0D) 18N

(yb1y) uouid

aysem

Buiysng [paym

Alqusssy el % leaym

Jaysepn

91-8/€ INUX007 XaH pabuei4
deognH

Jadaoy ljag

¥2-0L# INUXO07]

¥2-01# INU00T]

02-v/1 INUXO0T

lojos|jeq 1eay

alyeg/ele|d yoeq

81-91/G INUX00T

dio seureiay

91/L X ¥2-0L# MBIOG peSH Jaysep XoH
looQ ssedoy

fmed aAlQg

NOILLdIHOS3a

8591S. 1€
I90€EL OF
SOvovLe. 62
Lb8ES 82
090eet /2
9050/02. 92
6562€l G2
9122El V2
65225, €2
008zel 22
8662l 12
v1g2El 02
v€.06. 61
86225/ 8i
Sell9 L
oby88 9l Q
g962€L Sl
LESL9 VI
£26€8 €l
00vLL 2l
v00X0ZL2S. L
08169 Ol
68L¥. 6
6v£88 8
96605,
9/6€€1L 9
€S1IS. G
6.200L ¥
LOOLIOLL €
98025, ¢
086168 |
‘ON "ON
1Hvd A

L6VELE'LL6 "ON T3AON- -HIMOW NMV1 AHVLOY .22 NVINS14VHD

S1Hvd Hivd3d



CRAFTSMAN 22" POWER-PROPELLED

LAWN MOWER 917.373491

REPAIR PARTS

KEY PART

NO.

—

cwo~NoOOMAWN =

NO.

48356

751837
751834
701599
751829
701100
751831
751840
128218
128219

DESCRIPTION

Control Head Kit (Incl. Ref. #2)

Plastite Screw #8 x 7/8

Torsion Spring

Drive Actuator

Drive Pulley

Speed Lever

Lever Mounting Plastite Screw #4 x 518
Washer 1/8 x 3/8

Speed Cable Assembly

Drive Cable Assembly

24



CRAFTSMAN 4-CYCLE ENGINE MODEL NUMBER 143.434032

MODEL and SERIAL
NUMBERS HERE




CRAFTSMAN 4-CYCLE ENGINE

’

REF PART

NO.

© ~NON =

12A
12B
14
15
16
17
18
19

30
40

41

130
135

150
151

NO.
36265
26727
33734
34214A

33735
30200

33886
34695
28277
30589
31383A
31335
650548
36281
32600
35996
36073
36074
36075

36070
36071
36072

36076
36077
36078
20381
30963B
32610A
27241
35992
29914
35261
34311D
36083
27897
30574A
30590A
30591
30588A
650488
611004
611109
650815
650816
34443A
610118
650814

34961

33554A
34342

29313C
29315C
29314B
29315C

6021A
35395

35991
31673

*

*

*

DESCRIPTION

Cylinder Assy. (Includes #2, 9 & 20)
Pin, Dowel :
Element, Breather

Breather Assembly (Includes
Reference #6, 8, 9, 12A and 12B)
Gasket, Breather

Screw, Sems, Hex Washer Head,
Self-Tapping #10-24 x 9/16

Tube, Breather

Elbow, Breather Tube

Washer, Flat

Rod, Governor (Includes Ref. #14)
Lever, Governor

Clamp Governor Lever

Screw, Hex Wash. Hd. #8-32 x 5/16
Spring, Extension

Seal, Oil -

Crankshaft Assembly

Piston, Pin & Ring Assembly, Std.
Piston, Pin & Ring Assy., .010 Over
Piston, Pin & Ring Assy., .020 Over
(Assemblys Include #41, 42 and 43)
Piston & Pin Assembly, Std.

Piston & Pin Assembly .010 Over
Piston & Pin Assembly .020 Over
(Assemblys Include Reference #43)
Ring Set, Piston, Standard Size
Ring Set, Piston .010 Oversize
Ring Set, Piston .020 Oversize
Ring, Piston Pin Retaining

Rod Assy., Connecting (Incl. #46)
Bolt, Connecting Rod

Valve, Lifter

Camshaft (Mech. Comp. Release)
Pump Assembly, Qil

Gasket, Mounting Flange

Flange, Mounting (Incl. #72, 75, 80)
Plug, Oil Drain

Seal, Oil

Shaft, Governor

Washer, Flat

Gear Assy., Governor (Incl. #81)
Spool, Governor

Screw, Sems, Hex 1/4-20 x 1-1/4
Key, Flywheel

Flywheel

Washer, Belleville

Nut, Flywheel

Solid State Assembly

Cover, Spark Plug

Screw, Sems, Torx T-15, Hex
Washer Head #10-24 x 1

Wire, Ground

Gasket, Cylinder Head

Head, Cylinder

Valve, Exhaust, Standard Size
Valve, Exhaust, 1/32" Oversize
Valve, Intake, Standard Size

Valve, Intake, 1/32" Oversize (All
Valves Include Reference #151)
Screw, Hex Flange 5/16-18 x 1-1/2
Spark Plug, Resistor Type
(Champion RJ-19LM or Equivalent)
Spring, Valve

Cap, Lower Valve Spring

26

REF PART

NO.
166
169
172
174
178
182
184
185
186
189

190
191
192
193
194
195
200

202
203
204
205
207
215
223
224
238

239
241
245
250
260
262

263
275
276
277
285
287
290
292
300
301
305
306
307
309

310
313
347

370

NO.
35827
27234A
32755
650128
29752
6201
26756
31384A
34337
650839

35831
350398
34966
34965
32309
610973
35727

33802
31342
650549
650777
34336
35511
650451
34690A
650932

34338
35797
35066
35065
35826
650831

35821
34613
33753
650795
35000
650926
34357
26460
35586
35355
35819A
34265
35499
650936

35822
34080
650898

35840

370C 35167

380
390
400

632644
590637
35997

MODEL NUMBER 143.434032

DESCRIPTION

Shroud, Engine
* Gasket, Valve Spring Box
Cover, Valve Spring Box
Screw, Sems, Hex #10-24 x 1/2
Nut and Lock Washer 1/4-28
Screw, Hex Cap Head 1/4-28 x 7/8
Gasket, Carburetor
Pipe, Intake (Includes Ref. #224)
Link, Governor Spring
Screw, Sems, Hex Head, Powerlok
1/4-20 x 3/8
Lever, Brake '
Bracket, S.E. Brake (includes #195)
Link, Control
Spring, Extension
Ring, Retaining
Terminal Assembly
Bracket Assembly, Control
(Includes Reference #202 thru 205)
Spring, Compression
Spring, Compression
Screw, Fillister Head #5-40 x 7/16
Screw, Fillister Head #6-32 x 21/32
Link, Throttle
Knob, Control
Screw, Sems, Hex Head 1/4-20 x 1
Gasket, Intake Pipe
Screw, Hex Washer Head,
Shoulder #10-32 x 49/64
Gasket, Air Cleaner
Collar, Air Cleaner
Filter, Air Cleaner, Paper
Cover, Air Cleaner
Housing, Blower
Screw, Hex Washer Head,
Powerlok Thread 1/4-20 x 15/32 .
Grill Assembly, Recoil
Muffler Assembly (Includes #277)
Plate, Lock
Screw, Hex Head 1/4-20 x 2-1/4
Hub, Starter
Screw, Hex Washer Hd. #8-32 x 1/2
Line, Fuel
Clamp, Fuel Line
Tank Assembly (incl. #292 & 301)
Cap, Fuel
Tube, Oil Fill (Includes Ref. # 309)
Gasket, Fill Tube
“O” Ring
Screw, Hex Washer Head,
Shoulder #10-32 x 13/32
Dipstick, Oil Fill
Spacer, Flywheel Key
Screw, Hex Washer Head,
Shoulder #10-32 x 27/32
Decal, Name
Decal, Instruction
Carburetor (Includes Ref. #184)
Starter, Rewind
Gasket Set (Incl. Items Marked *)

*

*

*

*

RPM Setting: Low Speed: 2450-2750, High: 2900-3200
indicates Parts Included in Gasket Set, Ref. #400
NOTE: All component dimensions given in U.S. inches
1 inch = 25.4 mm

*



CRAFTSMAN 4-CYCLE ENGINE

CARBURETOR NO. 632644

MODEL NUMBER 143.434032

REF PART
NO. NO. DESCRIPTION

1 631615 Throttle Shaft and Lever Assembly

2 631767 Throttle Return Spring

4 631184 Dust Seal Washer, Throttle

5 631183 Dust Seal, Throttle

6 632590 Throttle Shutter

7 650506 Throttle and Choke Shutter Screw
16 632527 Fuel Fitting

25 631867 Float Bowl
27 631024 Shaft, Float
28 632019 Float
29 631028 “0” Ring, Float Bowl to Body

30 631021 Inlet Needle, Seat and Clip

(Includes Reference Number 31)

31 631022 Spring Clip

35 36045 Primer Bulb/Retainer Ring
40 632578 High Speed Bowl Nut
44 27110 Bowl Nut Washer
48 631027 Welch Plug, Atmospheric Vent
REF PART
NO. NO. DESCRIPTION

-- 590637 Starter, Rewind

1 590599A Pin, Spring (Includes Reference #4)

2 5380600 Washer

3 590615 Retainer

4 590601 Washer

5 590598 Spring, Brake

6 590616 Dog, Starter

7 590617 Spring, Dog

8 590618 Pulley

9 590619 Spring, Rewind

10 590620 Cover, Spring

11 590638 Housing Assembly, Starter

12 580535 Rope, Starter (98" Long, 9/64" Dia.)
13 590452 Handle, Starter

NOTE: All component dimensions given in U.S. inches
1 inch = 25.4 mm

27



TROUBLESHOOTING POINTS

PROBLEM CAUSE CORRECTION
Does not start 1. Dirty air filter. 1. Clean/replace air filter.
2. Out of fuel. 2. Fill fuel tank.
3. Stale fuel. 3. Drain tank and refill with fresh clean fuel.
4. Waterin fuel. 4. Drain fuel tank and carburetor and refill tank with fresh
gasoline.
5. Spark plug wire is disconnected. 5. Connect wire to plug.
6. Bad spark plug. 6. Replace spark plug.
7. Loose blade or broken blade adapter. 7. Tighten blade bolt or replace blade adapter.
8. Control bar in released position 8. Depress control bar to handle. -
9. Control bar defective 9. Replace control bar.
Loss of power 1. Rear of lawn mower housing/blade dragging 1. Setin "Higher Cut" position.
in heavy grass.
2. Cutting too much grass. 2. Setin “Higher Cut” position.
3. Dirty air filter. 3. Clean/replace air filter.
4. Buildup of grass, leaves and trash under mower. 4. Clean underside of mower housing.
5. Too much oil in engine. 5. Check ail level.
6. Walking speed too fast. 6. Cut at slower walking speed.
Poor cut - uneven 1. Wom, bent or loose blade. 1. Replace blade. Tighten blade bolt.
2. Low engine speed. 2. Set engine speed control in fast position.
3. Buildup of grass, leaves, and trash under mower. 3. Clean underside of mower housing.
Excessive vibration 1.  Worn, bent or loose blade. 1. Replace blade. Tighten blade bolt.
2. Bent engine crankshaft. 2. Contact an authorized service center/department.
Starter rope hard to pull 1. Engine flywheel brake is on when control bar is 1. Depress control bar to upper handle before
released. pulling starter rope.
2. Bent engine crankshaft 2. Contact an authorized service center/department.
3. Blade adapter broken. 3. Replace blade adapter.
4, Blade dragging in grass. 4. Move lawn mower to cut grass or to hard surface
to start engine.
Grass catcher not filling 1. Cutting height too low. 1. Raise cutting height.
(If so equipped) 2. Lift on blade worn off. 2. Replace blade.
3. Catcher not venting air. 3. Clean grass catcher.
4. Low engine speed. 4. Setengine speed control in fast position.
Hard to push 1. Grass is too high or wheel height is too low. 1. Raise cutting height.
2. Rear of lawn mower housing/blade dragging 2. Raise rear of lawn mower housing one (1)
in grass. setting higher.
3. Grass catcher too full. 3. Empty grass catcher.
4. Handle height position not right for you. 4. Adjust handle height to suit.
Loss of drive 1. Drive not fully engaged. 1. Check and adjust drive control.
2. Beltwear. 2. Check/replace drive belt.
3. Beltoff of pulley. 3. Check/reinstall drive belt.
4. Lost spring tension retainer. 4. Replace spring retainer.
5. Friction wheel worn. 5. Check/replace friction wheel.
6. Friction wheel excessively wet. 6. Allow wheel to dry before use.

28




